a.42]f 42]dnoyy ¥o1nc)
payddng-iawoisn)) jjpisu] 1104 100dg

M0d Jeul 1Ty
Hod 100dg #TH HQ

JSnRYX 1Y

(D)
w_ RS

é




WHEEL LIFT SYSTEM

AIR CONTROL MODULE PARTS LIST

ITEMPART NUMBER PART DESCRIPTION
1 312-91011  Valve Bracket
2 312-81013  Vaive Body
#3 390-00005 O-Ring
4 312-91002 Spool
5 200-31113 Cap Screw, Hex Head, 5/16-18 UNC
6 275-21004 Plug
k7 233-12001 Spring
%8 312-91003 Cup
9 202-10601 Screw, Binder Head, #6-32 UNC, Brass
10 232-20126 Lever Handle Drilled
1 203-51003 Nut, 1/4 Palnut
12 8-009-60038 Bar, Round, 1/4 Dia., 3-15/16" Long
%13 390-10006 Seal, 15/32 OD., 3/16 1D, 1/8 Deep
14 27212003 Coupler Plug, Male, 1/4-18 NPT
15 274-02003 Adapter, 90 Degree
#&16 312-91004 Screen
17 203-01102  Nut, Hex, 5/16-18 UNC

X T seal kit pn 8890 01000 ‘

0
2

IR X3 R OO RN I N S - S G gy

N/A



